

CERTIFICATE



KBT Ltd

132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	28/07/2026
Fabric	Hessian 60" 300gsm Black
Length	0.3 metres

Certificate No.	11687-S
Order No.	

This is to certify that we have tested a sample of the above item.

The item will meet the requirements of BSEN13501-1 Class C, s3, d2 when used in conjunction with a suitable substrate.

We have carried out the required test on a sample of the item and the results from our in-house test gave a satisfactory PASS.

No tests have been carried out on the durability of the fabric's flame retardant properties, and we are therefore unable to provide any recommendations regarding fabric care.

For A J Talbot
(Head of Testing)

